




















TUB AND DRUM PARTS
MFS18PDFTS
(Stainless)

For Model:

P
.r

cnerr

covseee®?

e
o
®(®1—””’R<
\\ 30
31
3332
lllus. Part lllus. Part lllus. Part

No. No. DESCRIPTION No. No. DESCRIPTION No. No. DESCRIPTION
1 W10357138 Tub Complete 10 23004146 Washer 30 23003831 Temperature Sensor
2 W10357139 Drum 11 23002756 Lock Washer M6 31 23003807 Temperature,
3 W10382921 Bellow 12 23001312 Nut M6 Sensor Holder
4 23003537 Bellow To 13 W10357141 Nut M6 32 23002179 O Ring

Tub Clamp 15 23001594 Heating Element 33 23002936 Temperature,

W10357140 Assembly Hole Plug Sensor Holder,

Ring Plate 16 23004502 Clamp Retaining Nut M14
6 23003539 Balance Switch Ring

Grommet 17 23004503 Tub Front Panel FOLLOWING PARTS
7 23004000 Bolt M6X60 18 23004141 Tub-Front Clamp NOT ILLUSTRATED
8 23003079 Bolt M12X40 19 23004148 Funne
9 23001309 Washer M6.4X17X3 20 23003911 Balance Switch .

Grommet Support W10382923 O Ring

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST

8

W10359262



DRAIN SYSTEM PARTS
For Model: MFS18PDFTS
(Stainless)

22 16 21 23 24

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST
W10359262 9



DRAIN SYSTEM PARTS

For Model:

Mlus. Part
No. No.

MFS18PDFTS
(Stainless)

DESCRIPTION

1 23001244
W10126968
W10357127

2 W10357128
3 W10357129

4 23004490
5 23001246
6 23001249
7 23001250
9 23001251
10 23001252

11 23001253
13 23001255
14 23004491
15 23001138
16 696392
17 23001259
18 23001260

19 23001750
20 616099
21 23002437
22 23001264
23 23002358
24 23003766
25 23002908
28 23004241
30 23002015
31 596669
32 23004480
33 23004492

W10357130
34 23004481
35 W10357131

Drain valve
Complete

Drain Valve

No Motor

Drain Valve
Motor Only

Tub To Drain Hose
Hopper To

Drain Valve Hose
Upper Overflow
Hose

Lower Pressure
Switch Hose
Drain Valve
Outlet Hose
Corregated

Vent Hose
Lower Overflow
Hose

Upper Pressure
Switch Hose
Large T

Small T

Larger Bumper
Smaller Bumper
Hose Clamp
Hose Clamp
Pressure Switch
Hose Fitting
Hose Clamp
Hose Clamp
Washer M8

Bolt M8X20
Lock Washer M8
Nut M8

Bolt M8X120
Hopper To T-Hose
Drain Elbow
Hose Clamp
Screw ST4.8X13
T-Fitting
T-Fitting

Speed Nut

Hose Clamp

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST

10

W10359262



REAR PANEL PARTS
For Model: MFS18PDFTS
(Stainless)

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST
W10359262 11



REAR PANEL PARTS

For Model: MFS18PDFTS
(Stainless)
llus. Part llus. Part llus. Part
No. No. DESCRIPTION No. No. DESCRIPTION No. No. DESCRIPTION
1 23004493 Upper Back Panel 21 23004494 Large Strain 38 23001312 Nut M6
2 23001455 Dual Valve Relief 39 23002438 Washer M4.3
3 23001533 Triple Valve 22 23004495 Large Strain 40 23002756 Washer M6.4
4 596669 Hose Clamp Relief Nut 41 23002400 Washer M4
5 23001507 Inlet Hose 23 23002196 Med. Strain Relief 42 23002440 Washer M6
6 W10223169 Chemical Injection 24 23002197 Med. Strain 44 23001734 Lock Washer M6
Manifold Relief Nut 45 23004481 Tinnerman Clip
7 14227179 Manifold Mtg 26 23002210 Fuse Holder
Plate 27 23003504 Main Switch, FOLLOWING PARTS
8 23002193 Small Chemical Contact NOT ILLUSTRATED
Hose D10/14 29 23002919 Fuse 0.5A
9 W10223170 Large Chemical 30 23003496 Non—North, 23003328 Fuse Label 1A/500V
Hose D14/18 American Hose 23001469 Hot Water Label
10 W10286344 Hose Clamp 23001523 North American,
23001470 Cold Water Label
11 W10286346 Hose Clamp Hose 23001509 Water Valve Label
12 23003810 Screw M4X13 31 23002921 Hose Washer 23001465 Saftev Labe
13 23003500 Main Switch 25A 33 23002721 Bolt M4X12 W10357133 S nléWecﬂon
14 23003497 Main Switch Knob 34 23004095 Bolt M4X16 Lz;)bel
15 23002165 Cooling Fan 35 23002461 Bolt M6X16
36 23002806 Bolt M6X25 W10357135 Y Connector

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST

12

W10359262



T

it
\&‘L&\\\&

i

@

DRIVE PARTS
For Model: MFS18PDFTS

(Stainless)

5 /
7
4
14
25
lllus. Part lllus. Part lllus. Part
No. No. DESCRIPTION No. No. DESCRIPTION No. No. DESCRIPTION
1 23004079 Drive Motor 14 23003788 Washer M10 23 23001203 Washer M8.4X24X2
2 23003587 V-Belt 15 23001418 Bolt M12X25 25 23002461 Bolt M6X16
3 W10286331 Eye Bolt(M16x90) 16 23004281 Nut M16 26 23004040 Bolt M16X50
4 W10357142 Motor Pulley 17 23001410 Tolerance Ring 28 23003766 Nut M8
5 23004281 Nut M16 18 W10357143 Motor Mtg Plate 29 23004509 Screw M8X10
7 23003403 Washer M17X40X3 19 W10357144 Motor Mounting 30 23002358 Washer M8
8 23004023 Washer M10 Bracket
9 23002658 Washer M12 20 23001305 Bolt M8X25 FOLLOWING PARTS
10 23003285 Bolt M10X50 21 23001905 Bolt M10X25 NOT ILLUSTRATED
11 23001415 Drum Pulley 22 23001661 Nut M10 © us
13 23004146 Washer M37X13X3 23004498 Motor Harness
FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST
W10359262 13



FRAME AND TUB SUPPORT PARTS
For Model: MFS18PDFTS
(Stainless)

lllus. Part lllus. Part lllus. Part
No. No. DESCRIPTION No. No. DESCRIPTION No. No. DESCRIPTION

1 W10357099 Tub Support 13 23003455 Rubber Washer 25 23002356 Nut M10

2 W10357100 Frame 14 23003456 Upper Rubber 26 W10357102 Hose Support

3 23001661 Nut M10 Spacer 27 23002461 Bolt M6X16

4 23003458 Washer Foot 16 23003459 Lower Rubber 28 23002756 Washer M6

5 W10360062 Counterweight Spacer 29 23001312 Nut M6

8 23002984 Bolt M10X80 18 23001661 Nut M10 30 W10361724 Bolt M12X40

10 23003451 Spring Support 19 23003788 Washer M10 31 23002212 Bushing Nut

11 23003453 Yellow Spring 21 W10357101 Bolt M10X100 32 W10357103 Harness Bushing
12 23003454 Upper Spring 33 23003465 Lower Spring

Holder Holder
FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST
14 W10359262



TRUNNION PARTS
For Model: MFS18PDFTS
(Stainless)

Mlus. Part
No. No. DESCRIPTION

3 12002779 Seal Ring

4 W10357145 Bearing Housing

5 23004511 Seal Plate

9 23004039 Inner Snap Ring

10 23004512 Outer Snap Ring

11 23003615 Front Bearing

12 23004032 Rear Bearing

13 12002779 Water Seal

16 23002281 Washer M6.4X12X1.6
23 23002462 Bolt M6X20

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST
W10359262 15



